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CYLINDER HEAD ASSYMBLY POS. PART NO ERP CODE ENGLISH NAME Qry NAME
A TS0069 COMPLETE ASSEMBLY
1 P061341 91192-D002-00000X BOLT M6x110 1 | 708ISLE A EIEEERMEx110(=ZE85H)
A - Assemb|y 2 P061342 [ B166740A06002070X BOLT M6x20 2 GB16674/NZIZI2MEx20(= E4¥)
r 1 . 3 P061343 93301-70651012000 WASHER 6.5x1x12 1 7O E6.5x1x12
4 P061344 11228-G011-01000W RIGHT COVER, CYLINDER HEAD 1 S125ISE LA HAE A FL)
5 P061345 90203-D002-0000 GASKET,R.CYLINDER HEAD COVER 1 S126HISEISLAEEHE
6 P061346 91138-1015-00000X BOLT M6x32 2 | GYBELLBFS OIUSLIE R MEx32(= E )|
7 P061347 81300-G011-0000 SPARK PLUG 1 CB125RI KTEERR#
8 P061348 1122B-HZ30-00000W CYLINDER HEAD ASSY 1 | S125k-4#SEILAE (R B ALo8 A FifE)
9 P061349 90101-20296000320 O-RING 29.6x3.2 2 7051 )5 O E29.6x3. 2(5EERK)
10 P061350 11230-D002-00000W COVER, VALVE CHAMBER 2 70K ZEHE (A L)
11 P061351 11227-G011-01000W LEFT COVER, CYLINDER HEAD 1 S125f1 KL SL A S (AL L)
12 P061352 90202-D002-0000 GASKET,L,CYLINDER HEAD COVER 1 S125HISEISL AT H B
13 P061353 90201-D002-0000 | GASKET, CYLINDER HEAD UPPER COVER| 1 S125(1 SISk EHZH R
14 P061354 11226-G011-00000W UPPER COVER, CYLINDER HEAD 1 S125(1 SISk EFE (A FEL)
15 P061355 93301-80732514000 WASHER 7.3x2.5x14 1 C100#I 3L 31 .3x2.5x14
16 P061356 93301-2073251400B WASHER 7.3x2.5x14 3 C100#IL 35 ¥ [7.3%2.5x14( B £¥)
17 P061357 91201-G011-00000X NUT M7 4 L100KILEEF B BM7(=ZAH)
18 P061358 15810-G001-0000 GASKET, INLET PIPE 1 CI120HSEZHE
19 P061359 B057830006002570X BOLT M6x25 4 GB57838R 12 M6x25(= H )
20 P061360 15800-F009-0004 INLET PIPE 1 S125DH S EHE(JQ-48)
21 P061361 90101-10250000240 O-RING 25x2.4 1 | C1204k R MmAZOR ME29%2.4(T IEER)
22 P061362 90214-G011-0000 GASKET, CARBURETOR 1 C120k;hERMRAE
23 P061363 17100-0000-0011 CARBURETOR 1 C1201L;m3§(PZ20 Foh)ilAR
CYLINDER HEAD ASSY
CYLINDER HEAD POS.  PARTNO ERP CODE ENGLISH NAME [e13% NAME
A TS0070 Complete Assembly
1 P061364 11235-D002-0000 BUSH 9.5 1 ZS/BK110 [E2-1] 70RAFEI.S
A - Assembly 2 P061365 90102-D002-0001 RECTANGLE RING 8x10.8x1.5 1 |zs/BK110 [E2-2] 705 R & #1B98~10.8x15
1 3 P061366 91521-08001400070 PIN 8x14x7 2 | ZS/BK110 [E2-3] C100%E i #H8x14x7
! ! 4 P061367 90102-D002-0003 RECTANGLE RING 14x18.2x2.5 1 | ZS/BK110 [E2-4) 705/, % £El14x18.2%2.5)
5 P061368 9022B-HZ30-0000 GASKET ASSY,CYLINDER HEAD 1 [ ZS/BK110 [E2-5] CHOSHISLEHBEAS
6 P061369 B166740A06001670X BOLT M6x16 1 | ZS/BK110 [E2-6] GB16674/NREHEMEx16(ZE8),
7 P061370 11003-D002-00000X CLIP, HIGH VOLTAGE WIRE 1 | zS/BK110 [E2-7] 70@ELERR(=EH)
8 P061371 91113-D002-00000X BOLT M6x23 1 | ZS/BK110 [E2-8] 7OKLHK3HHAIE EIRIEMEx23(ZH )
9 P061372 1110B-HZ01-00010Y CYLINDER BLOCK ASSEMBLY 1 | ZS/BK110 [E2-9] BK110SEIHEM (A 7108 Tk E)
10 P061373 91113-D083-00000X BOLT M6x20 1 [ ZS/BK110 [E2-10] BKTORIFathIEE IR 12MEx20(:
11 P061374 1533A-HZ30-0000 GUIDE CHAIN ROLLER SET 1 | zs/BK110 [E2-11] C1OERSEEHE45)
12 P061375 93301-70851514000 WASHER 8.5x1.5x14 1 ZS/BK110 [E2-12] 705 @43 1RE8.5x1.5x14
13 P061376 15302-D002-00000X GUIDE CHAIN ROLLER PIN 1 | ZS/BK110 [E2-13] 70SMREHM(ZEE)
14 P061377 90102-D002-0002 RECTANGLE RING 11.5x16x2.5 1 | ZS/BK110 [E2-14] 704 #i; 8 £ B@11.5x16x2.5)
15 P061378 90205-HZ30-0000 GASKET,CYLINDER BLOCK 1 | ZS/BK110 [E2-15] C110SHEI{AZ £
16 P061379 91521-08001200070 PIN 8x12x7 2 | Zs/BK110 [E2-16] C100MIHFIAIEEE i fH8x12x7|
8,
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u
CYLINDER ASSEMBLY




VALVE MECHANISM POS.  PARTNO ERP CODE QTY NAME
A TS0071 Complete Assembly
1 P061380 15707-D002-0000 VALVE COTTER 4 ZS/BK110 [E3-1] 705iJ%i%
2 P061381 15705-D002-0000 SPRING SEAT 2 | zs/BK110 [E3-2] 70 & [E(L)
A- Assembly 3 P061382 15704-D002-0200 VALVE INNER SPRING 2 | zS/BK110 [E3-3] 70-3#SITAME
1 1 4 P061383 15703-D002-0000 VALVE OUTER SPRING 2 ZS/BK110 [E3-4] 7011504 E
5 P061384 15710-D002-0200 INNER SPRING,ASSY 2 ZS/BK110 [E3-5] 70-3#=IASMEEHS
1 6 P061385 1572B-D002-0000 SEAL, VALVE STEM 2 ZS/BK110 [E3-6] 70EMBHE
! 7 P061386 15701-D002-0000 INLET VALVE 1 ZS/BK110 [E3-7] 70i#50]
8 P061387 15702-D002-0000 EXHAUST VALVE 1 ZS/BK110 [E3-8] 70817
9 P061388 15401-D002-0000 ROCKER ARM 2 ZS/BK110 [E3-9) 7051 IEE
10 P061389 15403-D002-0000 NUT,VALVE CLEARANCE 2 | zsS/BK110 [E3-10] 70 JiEMRIBTIRE
11 P061390 15404-D002-0000 SCREW, VALVE CLEARANCE 2 | zS/BK110 [E3-11] 705 JiEMRIBTIRE
12 P061391 1540A-D002-0000 ROCKER ARM ASSEMBLY, VALVE 2 | zS/BK110 [E3-12) 7051 JEBAS
13 P061392 15402-D002-0000 ROCKER SHAFT 2 ZS/BK110 [E3-13] 70 JHEEH
14 P061393 15100-G011-0005 GAMP SHAFT COMP 1 | 2s/BK110 [E3-14] C100@%E3ERIA(FF16003. 16002)
15 P061394 15301-D002-0000 TIMING DRIVEN SPROCKET 1 ZS/BK110 [E3-15] 70IERY Mzt
16 P061395 91191-D002-0000 BOLT M5x12 3 [ zs/BK110 [E3-16] 70IEAT HE4EIREMEx12
17 P061396 1556B-D002-0000 CHAIN ADJUSTING SET 1 [ ZS/BK110 [E3-17] 708K EREAS
18 P061397 15505-D002-0000 AXLE, TENSIONER LEVER 1 [ ZS/BK110 [E3-18] 705K ZE M
19 P061398 1555B-D002-0000 CHAIN TYHT SET 1 [ ZS/BK110 [E3-19] 705K EAS
20 P061399 1554B-D002-0000 LIFTER ASSY 1 [ ZS/BK110 [E3-20] 705K FHAS
21 P061400 15503-D002-0000 SPRING 1 [ ZS/BK110 [E3-21] 70153k FAT%E
22 P061401 93301-71451520000 WASHER 14.5x1.5x20 1 | Zs/BK110 [E3-22] 70 HiR#I5%E14.5%1.5%x20
23 P061402 91105-D002-00000X SEALING PLUG M14x1.5 1 | zs/BK110 [E3-23) 70@HREM14x1.5(=H5H)
2 24 P061403 1532B-G011-0000 SPROKET CHAIN 1 | zs/BK110 [E3-24] C1O0ERTHERAE(84)
EAig 7
VALVE MECHANISM
RIGHT CRANKCASE COVER POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0072 Complete Assembly
1 P061404 14301-G011-0000 OIL RULER ASSY 1 |zs/BK110 [E4-1) CL004LARES (B F8)E k|
2 P061405 90101-10180000300 O-RING 18x3 1 | zs/BK110 [E4-2] CG125¥LilROME18x3(T kL)
A- Assembly 3 P061406 | 2244A-G031-00000X CLUTCH TAPPET 1| zseKito (es) zicomamERmER (RIS BABRE Z6H)
) 4 P061407 22440-G011-0000 CLUTCH TAPPET 1 | zs/BK110 [E4-4) C100% & B HEFF H4ES (A1)
1 5 P061408 91112-G031-00000X BOLT M8 1 ZS/BK110 [E4-5) Z1008 & #1519 B~EMB(=E4)
1 3 6 P061409 91521-08001200063 PIN 8x12x6.3 2 ZS/BK110 [E4-6] 707 {1 #8x12x6.3
7 P061410 90206-D002-0000 GASKET, R.CRANKCASE COVER 1 |ZS/BK110 [E4-7] 70&ehifEST
8 P061411 12421-G031-000089 COVER COMP. RIGHT CRANKCASE 1 | zs/BK110 [E4-8] 2100% 4 (& 4k @K 8801)
9 P061412 B166740A06008070X BOLT M6x80 1 | zs/BK110 [E4-9) GB16674/)MEEHMExB0(= )
10 P061413 B166740A06009070X BOLT M6x90 1 | ZS/BK110 [E4-10] GB16674/M& e 2MEx90(= )
11 P061414 B166740A06006570X BOLT M6x65 1 | ZS/BK110 [E4-11] GB16674/MEEEMEx65(= ()
12 P061415 12425-G001-000189 | DECORATE COVER ,R.CRANKCASE COVER| 1 | 2SBK110 [E4-12] 100% 3514 (ZONGSHEN X[ 8601)
13 P061416 B008200006001620X SCREW M6x16 2 | ZS/BK110 [E4-13) GB820R{IM6x16(=H4¥)|
14 P061417 B061700008000090B NUT 8 1 | ZS/BK110 [E4-14) GB617082FM8(E )
15 P061418 | B000970108000000B WASHER 8 1 | zS/BK110 [E4-15) GB97.1%E8(E )
16 P061419 90101-10080000180 O-RING 8x1.8 1 | zs/BK110 [E4-16] C100ME T2 OMMex1 8(THK)
17 P061420 B166740A06004070X BOLT M6x40 5 | ZS/BK110 [E4-17] GB16674/MEEEMExA0(=HH)
18 P061421 90304-D002-0000 OIL SEAL 13.8x24x5 1 | zs/BK110 [E4-18) 70RRT)4iHE13.8x24x5( T HikL)
13
A il A
RIGHT CRANKCASE COVER
LEFT CRANKCASE POS.  PARTNO ERP CODE ENGLISH NAME QTY NAME
A TS0073 Complete Assembly
1 P061422 | 12303-G011-000089 CAP, SMALL VIEW HOLE 1 |zs/BK110 [E5-1] C100/h¥17.3(8801)
2 P061423 90101-10132000265 O-RING 13.2x2.65 1 [ zs/BK110 [E5-2] C100/#l3LEORE13.2x2.65(T BikR)
A - Assembly 3 PO61424 | 91521-08001200063 PIN 8x12x6.3 2 | 7S/BK110 [E5-3] 7022812763
L 1 4 P061425 90204-D083-0000 GASKET, L.CRANKCASE COVER 1 [ zs/BK110 [ES-4] BK70% ghilfERT =B %
5 P061426 12301-D083-000189 | FRONT PART, L.CRANKCASE COVER 1 | 2S/BK110 (ES-5) BK70% i HiiEA) 2 (ZONGSHEN 33X 8301)
6 P061427 12302-D083-000089 BACK PART, L.CRANKCASE COVER 1 | zS/BK110 [E5-6) BK70Z i[5 3 (BK70-PT-14 8801)
7 P061428 B166740A06002570X BOLT M6x25 2 | Zs/BK110 [E5-7) GB16674/i #12MEx25(2(5F)
8 P061429 B166740A06005570X BOLT M6x55 1 | ZS/BK110 [E5-8) GB16674/i #12MEX55(2(5F)
9 P061430 B166740A06003270X BOLT M6x32 3 | Zs/BK110 [E5-9) GB16674/& #12MEx32(2(588)
10 P061431 90101-10274000265 O-RING 27.4x2.65 1 | zs/BK110 [E5-10] C100A T HORM27.4x2.65(T BEIR)
11 P061432 12304-G011-000089 CAP, BIG VIEW HOLE 1 | zS/BK110 [E5-11] C100XK#1H.7(8801)

LEFT CRANKCASE COVER




CLUTCH ASSEMBLY POS.  PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0074 Complete Assembly
1 P061433 22000-G031-0000 CLUTCH ASSY 1 ZS/BK110 [E6-1] Z1I00E&HEEM
2 P061434__| B008180005001220B SCREW M5x12 4| zs/BK110 [E6-2] GBB1BERTMEX12(E38%)
3 P061435 | B0009300050000000 WASHER ¢5 4 ZS/BK110 [E6-3] GBO3H##5
4 P061436__ | BO0D09600050000K00 WASHER _(5-140HV 4| zs/BK110 [E6-4] GB96#:[El 5-140HV
5 P061437 22151-G031-0000 OUTER CASE, CLUTCH 1 ZS/BK110 [E6-5] Z100E &84+ &8
6 P061438 22142-G031-0000 SPRING, CLUTCH 4 | zs/BK110 [E6-6] Z100BABE R
7 P061439 22144-G031-0000 ABSORBING SPRING 4 |zs/BK110 [E6-7] Z100E & B HERE)
8 P061440 22110-G031-0000 DRIVE PLATE_COMP 1 | zs/BK110 [E6-8] ZI00BA B EMRAH
9 P061441 22109-G031-0000 ALIGNING SLIDING BUSH 1 | zS/BK110 [E6-9] ZIOOBARELAE
10 P061442 22102-G031-0000 HUB,CLUTCH SLEEVE 1 | zs/BK110 [E6-10] ZIOOBAHELE
11 P061443 2213B-G031-0000 CLUTCH TOP PLATE 1 | zs/BK110 [E6-11] Z100B& B LRAS
A - Assembly 12 P061444 | 22143-G031-0000 CLUTCH CUT SPRING 4| ZS/BK110 [E6-12] ZIO0BABA BE
L ) 13 P061445 22215-G031-0000 OUTER FRICTION DISK A 2 | zs/BK110 [E6-13] Z100B & BMBERES
14 P061446 22214-G031-0000 DRIVE FRICTION DISK 1 | zs/BK110 [E6-14] Z100B A B EMERS
15 P061447 2212B-G031-0000 CLUTCH BELOW PLATE 1 | zs/BK110 [E6-15] Z100B& B FRAS
16 P061448 91403-D002-0000 ELASTIC CHECK RING 1 ZS/BK110 [E6-16) 70 A 14
17 P061449 22129-G031-0000 SHOCK ABSORBER PLATE 1 | zs/BK110 [E6-17] ZIOOBWABEPHES
18 P061450 | B0089401450000000 CIRCLIP 45 1 | zS/BK110 [E6-18) GB894.134[45
19 P061451 22135-D002-0000 SLEEVE 1 | zS/BK110 [E6-19] 70X MAEEHE
20 P061452 | 92102-00000006000 BEARING (6000) 1 ZS/BK110 [E6-20] Hi7%(6000)
21 P061453 | B008190205001270B SCREW M5x12 4| zS/BK110 [E6-21] GBB19.28RETM5x12(£3%%)
22 P061454 22121-G031-0000 END COVER,CLUTCH 1 | zs/BK110 [E6-22] Z100E & Bl
23 P061455 91202-D002-0000 LOCK NUT, CLUTCH 1 | zS/BK110 [E6-23] 70BABHIZEE
24 P061456 22004-D002-0000 DISH WASHER, CLUTCH 1 | zS/BK110 [E6-24] 70BA BiEHZE
25 P061457 22001-D002-0000 STOP WASHER, CLUTCH 1 | ZS/BK110 [E6-25] 70BA BRI EEE
26 P061458 90218-G031-0000 GASKET,END COVER 1 | zs/BK110 [E6-26] Z100B & SBthE B E 1D
27 P061459 23226-D002-0000 CIRCLIP 1 | Zs/BK110 [E6-27] 70N FE
28 P061460 2312B-G031-0000 DRIVEN GEAR COMP 1 | zs/BK110 [E6-28] Z100MEHEIES
29 P061461 23110-G031-0000 DRIVEN GEAR 1 | zs/BK110 [E6-29] Z100EFHEAS
30 P061462 23101-G031-0000 PRIMARY DRIVE GEAR 1 ZS/BK110 [E6-30] Z100F#E1
31 P061463 23102-G031-0000 AXLE SLEEVE 1 | zs/BK110 [E6-31] Z100EH K EWE
OIL PUMP POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0075 Complete Assembly
A _ ASSEmb|y 1 P061464 1432B-D002-0000 HUB DUMP CHAIN SPROCKET, OIL PUMP 1 ZS/BK110 [E7-1] 704LBREMELHS
‘ 2 P061465 14302-D002-0000 OIL PUMP SPROCKET SHAFT 1 | zs/BK110 [E7-2] 704L#RELH
3 P061466 14304-D002-0000 BUSH, SPROCKET 1 | zs/BK110 [E7-3] 70#LARELHE
2 4 P061467 90210-D002-0000 GASKET,OIL PUMP 1 | zs/BK110 [E7-4] 708LdREZH R
5 P061468 14107-G011-0000 SHAFT,OIL PUMP 1 | zs/BK110 [E7-5] C100#LiH3 B i
6 P061469 14111-G011-0000 INNER ROTOR, OIL PUMP 1 | zs/BK110 [E7-6] C100#LERAEF
7 P061470 14112-G011-0000 OUTER ROTOR, OIL PUMP 1 | zs/BK110 [E7-7] C100#L#RIMNETF
8 P061471 14110-G011-0000 OIL PUMP BODY 1 ZS/BK110 [E7-8] CLOO#LR &
9 P061472 90221-D002-0000 GASKET,OIL PUMP COVER 1 | zs/BK110 [E7-9) 7T04LAR=ZHE
10 P061473 14108-G011-0000 OIL PUMP COVER 1 | zs/BK110 [E7-10] C1O04L#RER
11 P061474 | B0081800050010208 SCREW M5x10 3| zS/BK110 [E7-11) GBBI18EREIM5x10(E35F)
12 P061475 | B0082300060022208 SCREW M6x22 1 | zS/BK110 [E7-12) GBB23REIMEx22(£358)
13 P061476 | B008230006001620B SCREW M6x16 2 | zS/BK110 [E7-13) GBB23REIMEx16(£35F)
14 P061477 14100-G011-0000 OIL PUMP ASSY 1 | zs/BK110 [E7-14] C1O04L#ER M
15 P061478 1431B-D002-0000 STRAINER,OIL FILTER 1 | zS/BK110 [E7-15] 70#LiBNES
-
HLBE B
OIL PUNP
LEFT CRANKCASE POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0076 Complete Assembly
1 P061479 91101-G011-0000 CYLINDER STUD BOLT A 2 ZS/BK110 [E8-1] C100SEIMLEI2A(203mm)
2 P061480 | 92102-000NK142212 BEARING (NK14x22x12) 1 | zS/BK110 [E8-2] EEHA(NK14x22x12)
A - Assembly 3 P061481 | 92102-00000006203 BEARING (6203) 1 ZS/BK110 [E8-3] ##/%(6203)
| 4 P061482 12130-G011-0102 PIPE ASSY 1| 25mK110 (€541 CL002B TR (F2T o105+ RAEHE)
! 5 P061483 | 91521-10001400000 PIN 10x14 2 | zs/BK110 [E8-5] CG125R5E i H410x14
6 P061484 B166740A06006070X BOLT M6x60 3 | zs/BK110 [E8-6] GB16674/i B12MEX60(= (5 68)
7 P061485 | 11003-D002-00000X CLIP, HIGH VOLTAGE WIRE 1 | zs/BK110 [E8-7] 70BELEER(ZEH)
8 P061486 B166740A06004570X BOLT M6x45 1 | zs/BK110 [E8-8) GB16674/)E #12M6x45( (5 5)
9 P061487 90303-D002-0000 OIL SEAL 17x29x5 1 | zS/BK110 [E8-9) 70E%mE!17x20x5(T HEK)
10 P061488 B166740A06006570X BOLT M6x65 2 | 2s/BK110 [E8-10] GB16674/\ SE1EMEx65( (A5)
11 P061489 90301-D002-0000 OIL-SEAL 11.6x24x10 1 | zS/BK110 [E8-11] 70%:H4E5H4111.6x24x10( T A
12 P061490 90101-10080000180 O-RING 8x1.8 1 | zs/BK110 [E8-12] C00H & HETIERROR BaxL8(THIR)
13 P061491 | 91521-08001200063 PIN 8x12x6.3 1 | Zs/BK110 [E8-13] 70 ffi8x12x6.3
14 P061492 | 1212B-D083-000089 LEFT CRANKCASE BLOCK 1| ZS/BK110 [E8-14] BK7OZE LS (4R 8801)

Je B
LEFT CRANKCASE




RIGHT CRANKCASE POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0077 Complete Assembly
A - Assembly 1 P061493 | 92102-ONK13.52212 NEEDLE BEARING(NK13.5x22x12) 1 | ZS/BK110 [E9-1] FHHE(NK13 5x22x12)
: 1 2 P061494 | 92102-00000006203 BEARING (6203) 1 ZS/BK110 [E9-2] #1%(6203)
3 P061495 90208-D002-0000 GASKET,CRANKCASE 1 ZS/BK110 [E9-3] 70HRiMFEZE ST
4 P061496 | 1222B-D083-000089 RIGHT CRANKCASE BLOCK 1 | ZS/BK110 [E9-4] BK70%EaIF4E 5i(8801)
3 5 P061497 91102-G011-0000 CYLINDER STUD BOLT B 2 | Zs/BK110 [E9-5] C1005#I 3k 42B(195.5mm)
3 6 P061498 | 93301-71242020000 WASHER 12.4x2x20 1 | ZS/BKL1O [E9-6] CO125DM MR LE12.4x2x20
7 P061499 91103-1008-00000X OIL DRAIN PLUG 1 | ZS/BK110 [E9-7] CGL25DMRE (2 5¥)
13 AT
RIGHT CRANKCASE
CRANKSHAFT CONNECTING-ROD ASS/PISTON ros.  PARTNO ERP CODE ENGLISH NAME QTY NAME
A TS0078 Complete Assembly
1 P061500 1310A-1015-0000 PISTON RING COMP 1 ZS/BK110 [E10-1] GYGFER AL
2 PO61501 13103-1015-0000 PISTON RING 1 1 ZS/BK110 [E10-2] GY6;EEIF—
A- As?embly 3 P061502 13104-1015-0000 PISTON RING 2 1 ZS/BK110 [E10-3] GY6FEIF
' 4 P061503 13120-1015-0000 OIL RING ASSY 1 ZS/BK110 [E10-4] GYGHIFES
5 P061504 91401-D002-0000 CHECK RING, PISTON PIN 2 ZS/BK110 [E10-5] 70;FEHE
6 P061505 13101-H020-0000 PISTON 1 ZS/BK110 [E10-6] L110EE
7 P061506 13102-H020-0000 PIN PISTON 1 ZS/BK110 [E10-7] L1105EES
8 P061507 92102-00000006304 BEARING (6304) 2 ZS/BK110 [E10-8) ifi%(6304)
9 P061508 13220-G001-0000 CONNECTING ROD COMP 3 1| zsmK1i0 (E10.9] J00mmERBACER - ¥ER - i)
10 P061509 91601-D002-0000 SEMICIRCULAR KEY 1 | zS/BK110 [E10-10] 70¥[H#4x12.5
: 1 P061510 13222-D002-0000 HUB DUMP CHAIN SPROCKET 1 | zs/BK110 [E10-11] 70E R EEEERR(14E5)
3 12 P061511 1320B-G001-0000 | CRANKSHAFT CONNECTING-ROD ASSY | 1 [ ZS/BK110 [E10-12] 1008h%hiE &R
7N
i 44l 392 F 35 41/ 3
CRANKSHAFT CONNECTING-ROD ASSY/PISTON
TRANSMISSION MAIN, COUNTER SHAFT POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0079 Complete Assembly
1 P061512 23220-D002-0000 MAIN SHAFT, TRANSMISSION 1 ZS/BK110 [E11-1] 70%HAE
A - Assembly 2 P061513 23222-D002-0004 GEAR M-4 1 | Zzs/BK110 [E11-2] 70X 54455
1 ! 3 P061514 23223-D002-0000 WASHER 3 | zsBKi10 [E11-3] TOXBIEARIELS 5(17.2)x1.221
4 P061515 23226-D002-0000 CIRCLIP 4 | zs/BK110 [E11-4) 70E MK %EE
5 P061516 23222-D002-0003 GEAR M-3 1 | Zzs/BK110 [E11-5] 70X 34455
6 P061517 23222-D002-0002 GEAR M-2 1 | Zzs/BK110 [E11-6] 70X f2#4 5%
7 P061518 23221-D002-0000 TRANSMISSION MAIN SHAFT 1 ZS/BK110 [E11-7] 70%HEH
8 P061519 93301-E1420526000 WASHER 14.2x0.5%x26 1 | zs/BK110 [E11-8] 704 IFHE2 M 14.2x0.5%26)
9 P061520 23240-D002-0000 COUTERSHAFT TRANSMISSION 1 ZS/BK110 [E11-9] 70BIfHAS
10 P061521 | 93301-51370526000 WASHER 13.7x0.5x26 1 | Zzs/BK110 [E11-10] 70 BIMEE13.7x0.5x26
11 P061522 23242-D002-0004 GEAR C-4 1 | ZzS/BK110 [E11-11] 70BI444 55
12 P061523 | 93301-51721026000 WASHER 17.2x1.0x26 1 |ZzS/BK110 [E11-12) 70RISEEME17.2x1.0x26,
13 P061524 23242-D002-0003 GEAR C-3 1 | ZzS/BK110 [E11-13] 70BI344 5
14 P061525 23242-D002-0002 GEAR C-2 1 | ZzS/BK110 [E11-14] 70824455
15 P061526 23223-D002-0002 WASHER 1 | zSBK110 (E11-15) T0RIEE LS 5(17.2)%1.223
16 P061527 23247-D002-0000 COLLAR 1 | zS/BK110 [E11-16] 70BISHISHE
17 P061528 23242-D002-0001 GEAR C-1 1 | ZzS/BK110 [E11-17] 7081445
18 P061529 23241-D002-0000 TRANSMISSION COUNTER SHAFT 1 ZS/BK110 [E11-18] 70BIH S
19 P061530 23200-D002-0000 TRANSMISSION MAIN, COUNTER SHAFT 1 ZS/BK110 [E11-19] 70EBIHAE (F@RKT)
20 PO61531 23401-G011-0000 DRIVE SPROCKET 1 | zS/BK110 [E11-20) C100%7H55(428.14)
$o0 I E e 21 P061532 23402-D002-0000 FIXING PLATE,DRIVE SPROCKET 1 |ZzS/BK110 [E11-21] 70 NELEER
TRANSMISSION MAIN. COUNTER SHAFT 22 PO61533 | B057830006001070B BOLT M6x10 2 | ZS/BK110 [E11-22] GB5783MHEMEX10(E §¥)
KICK START SHAFT ASSEMBLY POS.  PARTNO ERP CODE ENGLISH NAME QTY NAME
A TS0080 Complete Assembly
1 P061534 21100-D002-0001 KICK STARTING SHAFT ASSEMBLY | 1 |ZS/BK110 [E12-1] 707415 (199.5)
2 P061535 91402-D002-0000 CIRCLI ¢15.5%1.2x¢19 1 | zs/BK110 [E12-2] 7T0BH4HEE15.5%1.2x¢19)
3 P061536 21104-D002-0000 [ SEAT, SPRING, KICK STARTING SHAFT| 1 | ZS/BK110 [E12-3] 70/ Ehiii%¢ &
4 P061537 21106-D002-0000 | RETURN SPRING, KICK STARTING SHAFT [ 1 | ZS/BK110 [E12-4] 70EmhHE#E
5 P061538 93301-61721024000 WASHER 17.2x1.0x24 1 |[zs/BK110 [E12-5) 70/2EhHHEEI17.2x1.0x24)




6 P061539 91402-D002-0100 CIRCLI ¢18.5%1.2x¢22.1 2 | zs/BK110 [E12-6] 7T0EE4EEQ18.5x1.2x¢922.1
A - Assemb|y 7 P061540 21122-D002-0000 SPRING SUPPORT 1 ZS/BK110 [E12-7] 70% S EE
. 1 8 P061541 21119-D002-0000 | SPRING, KICK STARTING RATCHET WHEEL | 1 | ZS/BK110 [E12-8) 70RINREHE
9 P061542 21118-D002-0000 STARTING RATCHET 1 ZS/BK110 [E12-9] 70/8Eh#R4E
10 P061543 | 93301-62021027000 WASHER 20.2x1.0x27 1 | zs/BK110 [E12-10) 708 HHEH20.2x1.0x27
11 P061544 21117-D002-0000 GEAR, KICK STARTER 1 ZS/BK110 [E12-11] 70515
12 P061545 21107-D002-0001 PIVOT, KICK STARTING SHAFT 1 | Zzs/BK110 [E12-12] 70/ Zh¥§(199.5)
13 P061546 | B057830006002070B BOLT M6x20 2 | zsiBK110 (E12-13) GBS783ERIEMEx20(E1 %)
14 P061547 21108-D002-0000 SPACE, RATCHET WHEEL 1 | zs/BK110 [E12-14] 70RREhHIR AR
15 P061548 21200-F004-0002 START-UP BAR COMP 1 | ZS/BK110 [E12-15] 90/ #HF##(QD-2)
LI
IDLER SETUP
GEARSHIFT MECHANISM POS.  PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0081 Complete Assembly
1 P061549 24300-G030-0000 GEARSHIFT LEVER COMP 1 | 2s/BK110 [E131) BKIOOMHASENH(232mm EHSEIFA)
A- As§embly 2 P061550 24302-G031-0000 RETURN SPRING 1 |Zzs/BK110 [E13-2] Z100#R#4EII3%E
3 P061551 24318-D002-0000 | GEARSHIFT LEVER TENSIOM SPRING | 1 7S/BK110 [E13-3] 70#t4E5HuE
4 P061552 2432A-G031-0000 LIMIT SCREW 1 | ZS/BK110 [E13-4] Z100% 45 55 (445 & (P4 TEEF)
5 P061553 24301-G030-0000 GEARSHIFT SHAFT COMP 1 | ZS/BK110 [E13-5] BK100HRL§AE & (P04 54 232)|
6 P061554 2242A-G031-0000 | CONTROLLING ARM ASSEMBLY, CLUTCH | 1 | ZS/BK110 [E13-6] Z100BARRABAS
7 P061555 2245A-G031-0000 CAM PLATE ASSEMBLY, CLUTCH 1 | zs/BK110 [E13-7] Z100B&HMEHRAE
8 P061556 24200-D002-0100 GEARSHIFT DRUM COMP 1 |Zzs/BK110 [E13-8) 70%}EakEl¢F (FRAS TR 1Y)
9 P061557 24101-D002-0000 GEARSHIFT FORK 2 ZS/BK110 [E13-9] 70Z##% X
10 P061558 24102-D002-0000 GUIDE PIN 2 7S/BK110 [E13-10] 705E%
11 P061559 24103-D002-0000 CLIP, SPRING 2 7S/BK110 [E13-11] 703 &%
12 P061560 24213-D002-0000 GEARSHIFT DRUM 1 |zs/BK110 [E13-12] 70% Mk (RI4TEF)
13 P061561 91522-04001300000 PIN 4x13 5 | zs/BK110 [E13-13] 70Tk & 44x13
14 P061562 24212-D002-0000 | SHIFT DRUM LOCATING PLATE GROUP| 1 | ZS/BK110 [E13-14] 70
15 P061563 | B008200006002020B SCREW M6x20 1 | zs/BK110 [E13-15] GBB20#RETMEX20(E3¥)
16 P061564 91117-D002-0000 | BOLT, RETURN SPRINGN FIXING 8x11| 1 | zS/BK110 [E13-16] 702448 E I 128x11
17 P061565 91115-D002-0000 BOLT FIXING PLATE 1 |ZS/BK110 [E13-17] 70H4fL 5 fi#RERA2|
18 P061566 2434A-D002-0000 LOCATING PLATE ASSY 1 7S/BK110 [E13-18] 70EfiRAE
19 P061567 24304-D002-0000 SPRING ,LOCATING PLATE 1 7S/BK110 [E13-19] 70 fi#R3¥E
20 P061568 B008230006001220B SCREW M6x12 1 | ZS/BK110 [E13-20] GB8234RTM6x12(E %)
21 P061569 88002-G011-0001 | GEARSHIFT SWITCH PRESSING PLATE| 1 | Zzs/BK110 [E13-21) C100#% 1 3 % B R (< 1R)
22 P061570 | 8803B-G011-010034 GEARSHIFT SWITCH LAMP 1| zsmkuo te1s22) croome s @smsT Lo
23 P061571 91149-G011-00000C SCREW 1 | zS/BK110 [E13-23] C100#4 ZRET (R 4¥)
24 P061572 88004-G011-0000 CONTACT, CEARINDICATION 1 | zS/BK110 [E13-24] C100%%4 S #hfésk
Hﬂﬂ%ﬁuwfﬂmlﬂl 25 P061573 24400-D083-0051 GEARSHIFT SHAFT 1 | Zs/BK110 [E13-25] BK70ZERAMREN#H(BT-51)
MAGNETO COMP POS.  PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0082 Complete Assembly
A - Assembly 1 PO61574 82130-G011-0211 ROTOR ASSY,MAGNETO 1| z8/BK110 [E14-1) CI008 415 7 5 (12VERIER )
L 2 PO61575 21300-G011-0002 | ASSEMBLY, OVERRUNNING CLUTCH | 1 |[zS/BK110 [E14-2] CLOO-3#RMHE S8 (ML)
3 PO61576 21304-G011-0000 CLUTCH ROLLER 3 | Zs/BK110 [E14-3] Cl00EHB & HE AL
4 P061577 21305-G011-0000 CONE BILOCKAGE 3 | zs/BK110 [E14-4) CLO0RHESBHEE/NH
5 PO61578 21303-G011-0000 SPRING 3 | zS/BK110 [E14-5] CI00BHBE SRt HE
6 PO61579 21301-G011-0100 STARTING CLUTCH BODY 1 | zsmkuo (e146) croosmmmmanRKAMemE)
7 PO61580 82130-G011-0201 ROTOR ASSY,MAGNETO 1 | e teen comanssasos s caxanRenims
8 pos1581 | B000700108001570C SCREW M8x15 3 | Zzs/BK110 [E14-8] GB70.14R{TMBx15(% )
9 pos15g2 | 82120-G011-030534 STATOR ASSY,MAGNETO 1 | zsma teren coomanzracaeasazans Laoan|
10 P061583 91213-D002-00000X NUT 1 ZS/BK110 [E14-10] 70 EHIB8(=EH)
11 pO61584 | B166740A06001870B BOLT M6x18 2 | zsmek110 (E14-11) GB16674/ME R ME18(EE)
12 pos1585 | BO57830005001270B BOLT M5x12 2 | zs/iBK110 (E14-12) GBS7834RIEMSx12(E5%)
13 PO61586 12305-D083-0000 FIXING PLATE, MAGNETO CABLE 1 | zs/BK110 [E14-13] BK70HEEEH 4%
14 po61587 | B166740A060016708 BOLT M6x16 1 | zsek110 (E14-14] GB16674/ME R ME16(5)

MG R
MAGNETO COMP




ELECTRIC STARTING MECHANISM POS.  PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0083 Complete Assembly
1 P061588 B166740A06003270X BOLT M6x32 2 | Zs/BK110 [E15-1] GB16674/MZ M 2MEx32(=EH)
A _ Assembly 2 P061589 82200-D083-000151 STARTING MOTOR ASSY 1 2ZSBK110 [E15:2) BKTORDEHASME L RRHT 218 BELSL0)
1 1 3 P061590 90101-10330000200 O-RING 33x2 1 2S/BK110 [E15-3) BK70RRB W HOR & E33x2(T W)
4 P061591 82201-G011-0000 SPROCKET 1 |Zzs/BK110 [E15-4] C100/E5=E4l/\iER
5 P061592 B0089401110000000 CIRCLIP 11 1 ZS/BK110 [E15-5] GB894.1#4E 11
6 P061593 2144B-D083-0000 ASSEMBLY, GUIDE PLATE 1 [zs/BK110 [E15-6] BK70#&SHAS
7 P061594 2143B-D083-0000 ASSEMBLY, CHAIN PROTECT PLATE 1 [zs/BK110 [E15-7] BK70HRIFPRAS
8 P061595 2141B-1A29-0000 STARTING MOTOR DRIVE CHAIN 1 | zs/BK110 [E15-8] S125DEMEREE (62T M)
9 P061596 21407-G011-0000 PLATE, START CLUTCH 1 |Zzs/BK110 [E15-9] C100/E 5454 TE iR
10 P061597 B057830006001270B BOLT M6x12 1 | ZS/BK110 [E15-10] GB57834R#EM6x12(E %)
11 P061598 21420-D083-0000 PLATE GEAR ASSY 1 | zs/BK110 [E15-11] BK70EAGERLA K
12 P061599 2142A-D083-0000 PLATE GEAR ASSY 1 | zs/BK110 [E15-12] BK70EMAHERAS
13 P061600 90309-G011-0000 OIL SEAL 19x30x5 1 [ zs/BK110 [E15-13] C100%%:iH3119x30x5( T H),
14 P061601 B166740A06010570X BOLT M6x105 1 ZS/BK110 [E15-14] GB16674/)i SRI2M6x105(2(25%)
15 P061602 93301-70621513000 'WASHER 6.2x1.5x13 1 |Zs/BK110 [E15-15] 703554 H6.2x1.5%13]
16 P061603 B166740A06003570X BOLT M6x35 1 | zs/BK110 [E15-16] GB16674/NE#12MEx35(=(4)
17 P061604 90308-G011-0000 OIL SEAL 30x42x4.5 1 | zs/BK110 [E15-17) C1005%F & ih$I30x42x4.5( T )
18 P061605 B166740A06002570X BOLT M6x25 1 | zs/BK110 [E15-18) GB16674/Ni #12M6x25(=|
19 P061606 12327-D083-00000X SUPPORTING CLIP 1 | zs/BK110 [E15-19] BK70Z B # X R £58(= H55)
20 P061607 21408-D083-000089 LOWER PAN, OIL INSULATING 1 | Zzs/BK110 [E15-20] BK70M&:t T i&£2(8801)
LR B 21 P061608 | 90101-21068000200 O-RING 106.8x2 1 | zsik110 (E15:21) C100MinERORE106.8x2(HF )
ELECTRIC STARTING MECHANISM
22 P061609 B166740A08003070B BOLT M8x30 2 | zs/iBK110 [E15-22] GB16674/MERH2MBx30(E ),
23 P061610 12318-D083-0000 FRONT BRACKET 1 [ zs/BK110 [E15-23] BK70RTXRR(EAXER)
ELECTRIC POS.  PARTNO ERP CODE ENGLISH NAME QTY NAME
A _ Assembly A TS0084 Complete Assembly
I 1 1 P061611 81100-D002-000050 IGNITION COIL 1 | zs/BK110 [E16-1] BEEEMGO1A L:500
2 P061612 81200-G011-0000 col 1 ZS/BK110 [E16-2] sm:X#EMD100
2 3 P061613 83100-G011-0000 RECTIFIER 1 |[Zzs/BK110 [E16-3) BAFEEBMT12V6-2S02
4 P061614 82290-1049-000016 RELAY 1 | ZS/BK110 [E16-4] #Xe228MQI10-ZSO1A
4
|
[’
o
2N
A
ELECTRIC
EXHAUST GAS RECIRCULATION SYSTEM POS.  PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0085 Complete Assembly
1 P061615 16156-G011-0000 CONNECTING PIPE 1 [zs/BK110 [E17-1] C100=RZERIAFEEHE I
2 P061616 16157-1008-0000 HOOP 2 | zsmKi1o [E17-2) CG125D=RE BB E FH14
A- AS‘Semny 3 P061617 16160-1008-0000 SEC.AIR BOX VALVE 1 | Zzs/BK110 [E17-3] CG125D=RZEEFE M
1
4 P061618 16156-1008-0000 CONNECTING PIPE 1 | zs/BK110 [E17-4] CG125D=REWEIEIEHE T (14x9x230(35)
5 P061619 16157-1008-0100 HOOP 1 | zsmeki10 [E17:5) cor2sD= R BBERRE FEISS
; 6 P061620 B166740A06001870X BOLT M6x18 1 | zs/BK110 [E17-6] GB16674/) & IEMEx18(2 E67)
7 P061621 B166740A06002570X BOLT M6x25 1 | zs/BK110 [E17-7] GB16674/) & HEMEx25(2 (E67)
8 P061622 B166740A06001670X BOLT M6x16 3 | zs/BK110 [E17-8] GB16674/) & IEMEx16( E67)
9 P061623 18090-G011-0001 GAS PUMP 1 |[zs/BK110 [E17-9) ClO0ZESR(FHHHLKE)
10 P061624 18110-G011-0000 RUBBER PIPE 1 | zs/BK110 [E17-10] CL00BSEIFIRREAH 1 (58+58)
11 P061625 18097-1008-0000 CLAMP 2 | zs/BK110 [E17-11) CG125DESMEAE I +3&
12 P061626 18092-G011-0000 RUBBER PIPE 1 | zs/BK110 [E17-12] C1005 % {EH 1§HE I (58x58)
13 P061627 18110-1008-0100 RUBBER PIPE 1 | 2S/BKI10 [E17-13) CO125DM <RI BR BB I-1#(99x94x300)
l‘i 14 P061628 18097-1008-0100 CLAMP 2 | zs/BK110 [E17-14] CG125DESEHAE I+
= 15 P061629 18092-1008-0100 RUBBER PIPE 1 | zs/eK110 [E17-15] CG125D5 S @S E T (99x¢4x300)
16 P061630 1809B-G011-02000Y IRON PIPE 1 | zs/BK110 [E17-16] C100-3#% SR EAE (RFME)
17 P061631 90268-DA80-0000 PAPER GASKET 1 |Zs/BK110 [E17-17) PW70 S8 S A |
18 P061632 B061770106000090X NUT 6 1 | zs/BK110 [E17-18] GB6177.14RBM6(=E1)
19 P061633 90274-1008-0000 INSULATING GASKET 1 | zs/BK110 [E17-19] CG125D=RESFE T4
20 P061634 18089-1008-00000C GAS PUMP PLATE 1 | zs/BK110 [E17-20] CG125D% SR EAUR(% %)
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